RAJASTHAN STATE GANGANAGAR SUGAR MILLS LIMITED
Regd .Office :4th Floor, Nehru Sahkar Bhawan, Bhawani Singh Road, Jaipur-06.
Tel: 0141-2740841, Web: www.rajexcise.gov.in
CIN:U15421RJ1945SGC000285

Notice Inviting e-Bid

For

PROCUREMENT OF EFFLUENT TREATMENT PLANT
(YEAR 2019-20)

Two Part Online Bid
(Single Stage)
Part |
TECHNICAL BID

(To be Submitted Duly Filled And Signed Along With The Bid)

NIB. NO. RSGSM/ETP/0OCB/2019-20/ PUR/34 Dated 01.02.2019
Pre-bid Meeting : | On07.02.2019 at 11.30 AM

Bid Submission Start Date : | From 08.02.2019 at 11.00 AM

Last Date/ Time Download of Bid Form : | Till 15.02.2019 up to 6.00 PM

Last Date/ Time of upload of the Bid : | Till 15.02.2019 up to 6.00 PM
[...]
b. Our Bid shall be valid for a period of 90 days from the date fixed for the bid submission
deadline in accordance with the Bidding Document, and it shall remain binding upon us
and may be accepted at any time before the expiration of that period;

c. If our Bid is accepted, we commit to obtain a Performance Security in the amount of 5%
of the Contract Price or Performance Security Declaration for the due performance of
the Contract.

d. Our firm, for any part of the Contract, have nationalities from the eligible countries

e. We are not participating, as Bidders, in more than one Bid in this bidding process, in the
Bidding Document.

f.  Our firm, its affiliates or subsidiaries, including any subcontractors or suppliers has not
been debarred by the State Government or the Procuring Entity.

g. We understand that this Bid, together with your written acceptance thereof included in
your notification of award, shall constitute a binding contract between us, until a formal
Contract is prepared and executed.

h. We understand that you are not bound to accept the lowest evaluated bid or any other

Name/ address:
In the capacity of :
Signed :

Duly authorized to sign the Bid for and on behalf of

bid that you may receive;

We agree to permit the Procuring Entity or its representative to inspect our accounts
and records and other documents relating to the bid submission and to have them
audited by auditors appointed by the Procuring Entity.

We declare that we have complied with and shall continue to comply with the
provisions of the Code of Integrity for Bidders as specified in the Rajasthan
Transparency in Public Procurement Act, 2012, the Rajasthan Transparency in Public
Procurement Rules, 2013 and this Bidding Document in this procurement process and in
execution of the Contract;

Date

Tel:

Fax: e-mail:

(Shall be submitted along with the Bid Security)

29|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

Annexure ‘H’

SR FORM-17
AGREEMENT
(See Rule 68)
An  agreement made this .. day of s between

............................................... (hereinafter called "the approved supplier", which expression
shall, where the context so admits, be deemed to include his heirs successors, executors and
administrators of the one part and the Rajasthan State Ganganagar Sugar Mills Ltd. (herein
after called "the RSGSM" which expression shall, where the context so admits, be deemed
to include his successors in office and assigns) of the other part.

2. Whereas the approved supplier has agreed with the RSGSM to supply to
the of the Rajasthan State Ganganagar Sugar Mills Ltd. at its Head Office
as well as at branches offices throughout Rajasthan, all those articles set forth in the
schedule appended hereto in the manner set forth in the conditions of the tender
and contract appended herewith and at the rates set forth in column of
the said schedule.

3. And whereas the approved supplier has deposited a sum of Rs. in

(1) CcCash/Bank Draft/ Bank Guarantee /Banker Cheque No.
dated

(2) Post Office Savings Bank Pass Book duly hypothecated to the Departmental
authority.

(3) National Savings Certificates/Defence Savings Certificates, Kisan Vikas Patras,
or any other script/instrument under National Saving Schemes for promotion
of Small Savings, if the same can be pleased under the relevant rule. (The
certificates being accepted at surrender value) as security for the due
performance of the aforesaid agreement which has been formally transferred
to the departmental authority.

4. Now these Presents witness:

(1) In consideration of the payment to be made by the Government through
at the rates set forth in the Schedule hereto appended the approved supplier
will duly supply the said articles set forth in and thereof

in the manner set forth in the conditions of the tender and contract.

(2) The conditions of the tender and contract for open tender enclosed to the
tender notice No. dated and also appended to this agreement

will be deemed to be taken as part of this agreement and are binding on the
parties executing this agreement.

30|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

(3) Letters Nos. received from tenderer and letters nos.

(4)

issued by

the Government and appended to this agreement shall also form part of this

agreement.

(@) The RSGSM do hereby agree that if the approved supplier shall duly
supply the said articles in the manner aforesaid observe and keep the said
terms and conditions, the RSGSM will through pay or cause to be
paid to the approved supplier at the time and the manner set forth in the

said conditions, the amount payable for each and every consignment.

(b) The mode of Payment will be as specified below:-
1.
2.
3.

5. The delivery shall be effected and completed within the period noted below from

the date of supply order:-

6. (1)(i) In case of extension in the delivery period with liquidated damages, the
recovery shall be made on the basis of following percentages of value of stores

which the bidder has failed to supply :-

S. Iltems Quantity Delivery
No. period
a) Delay up to one fourth period of the prescribed delivery period. 2% + 18%
GST
b) Delay exceeding one fourth but not exceeding half of the | 5% + 18%
prescribed delivery period. GST
c) Delay exceeding half but not exceeding three fourth of the | 7% + 18%
prescribed delivery period. GST
d) Delay exceeding three fourth of the prescribed delivery period. 10% + 18%
GST
Note :

(i)

(ii)
(iii)

31|Page

Fraction of a day in reckoning period of delay in supplies shall be eliminated if it

is less than half a day.

The maximum amount of agreed liquidated damages shall be 10% + 18% GST

If the supplier requires an extension of time in completion of contractual supply

on account of occurrence of any hindrances, he shall apply in writing to the

authority which had placed the supply order, for the same immediately on

occurrence of the hindrance but not after the stipulated date of completion of

supply.

Signature Of Bidder With Seal




Rajasthan State Ganganagar Sugar Mills Ltd.

(2) Delivery period may be extended with or without liquidated damages if the delay

in the supply of goods is on account of hindrances beyond the control of the

bidder.

7. All disputes arising out of this agreement and all questions relating to the

interpretation of this agreement shall be decided by the Government and the

decision of the Government shall be final.

Signature of the
approved supplier.

Date:
Witness No. 1

Witness No.2

32|Page

Signature for and on behalf of Rajasthan
State Ganganagar Sugar Mills Ltd.
Dy. General Manager (Purchase)

Date:
Witness No. 1

Witness No.2

Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

Annexure
Technical Specification Of Effluent Treatment Plant

DESIGN BASIS AND PROCESS DESCRIPTION

1.1 S0URCE QUANTUM AND CHARACTERISTICS,

The details and the characteristics of industrial effluent will be as per the following

Source ¥ Pot Steel Flushing /Bootle Washing
Quantum x 15 M /Day
1.2 TREATMENT SCHEME:-

The Effluent Treatment Plant (ETP} should consist of the following treatment schemes;

ETP should consist of the following Treatment Units

. Collection tank /Equalisation Tank
. Chemical Dosing

. Flash Mixture

. Flocculation

Primary Clarifier

FAB-1 &FAB-2

. Secondary Clarifier

. Chlorine Contact Tank

. Multigrade Filter

. Activated Carbon Filter

. Final Treated Water Tank

33|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

DESIGN PHILOSOPHY

OBJECTIVE Treatment of waste-water generated from Pot Steel and Bottle
Washing to make it suitable for re-use in Toilet Flush, Gardening/ Land scaping.

EFLUENT GENERATION
Average Feed Flow - 15 KL per Day
TREATMENT CAPACITY (Plant design) - 15 cubic meters per day
Treatment process - 1.5 kl / hour (Max)

WASTEWATER PARAMETERS - FEED & TREATED

Description Effluent/ Feed Treated/ Desired
pH 65-75 6.5 -85

TSS 2100 ppm 210 ppm

0il & Grease =5 ppm =1 ppm

BOD =250  ppm =10  ppm

cop =250 ppm =50 ppm

Colur <5 <1

34|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

L3 FLOW CHART OF THE EFFLUENT TREATMENT PLANT

LLOW. 10,0 CUDMUDAY.

SCREEN CHAMBER
WITH 0&G TRAP(CIVIL
BY CLIENT)

1

FILTERATE | EQUALISATION TANK

------------- ~*| (QVILBY CLIENT)
|

X v Lo

l Dosmg -2
Sy FLASH MIXTURE :

Dosing Dosing - 3

Dosing -1

)

A

FLOC TLATO R

-———

gnnssisssnsssssoonno J..PRIMARY CLARIFIER | j
L |

SETTLED SLDUGE

—— — — — — —— — — — — ———————’l

SDB-Civil Client
Scope
Dried Sludge
Removal

Chlorine Dosing

Tank

v
MULTIGRADE FILTER

ACTIVATED CARBON
FILTER

i

TREATED WATERTANK
(CIVILBY CLIENT)

3B|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

LA PROCISS DISCRIPIION OF JITLUENT TREATMINT PLIANT -

The Raw Effluent is collected in a separate collection tank; from the collection tank the
Effluent is pumped to the Equalisation Tank where, the chemical dosing of lime, poly
and alum are added to raise the pH level from 7.0 to B.0. Then after effective

precipitation, the effluentis settled in Primary settling tank.

During this sequence, the mixed raw Effluent is entered into the reaction where the Air

is provided for mixing the chemicals.

After mixing the chemicals Water sent to the Flocculation Chamber Followed by
Primary Clarifier, After settling water goes thru FAB-1 And FAB-2 After Aeration water
goes thru Secondary Clarifier and Filter Feed Tank where chlorination take place and
finally, the effluent is pumped to the Pressure Sand Filter and Activated carbon Filter
for removal fine suspended solids. The settled sludge from the Primary and Secondary
Clarifier Sludge is taken to SDB section and the dried sludge is removed manually. The

details of the Systemsare as below.

A.SUPPLY OF MECHANICAL EOUIPMENTS:

1. Equalisation Tank 3 One No.(Client Scope)
MOC : RCC
Size of the tank ¢ 5000 Ltr
2. Flash Mixture 5 One No.
MOC i M.s with inner Epoxy Coated and Outer epoxy
Painted
Capacity : D.D.E

36|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

Dosing Tank

Poly Electrolyte
Dosing Tank
Alum Tank

Lime Dosing Tank :

Flocculator

MOC
Capacity

FLASH MIXTURE
No. of Units One
Volume

MOC

TUBE SETTLER
Quantity Offered
Type

Hardware MoC
Settler Media
Media MoC
Placement

FMR/MBBR TANKS
Quantity Offered
Type

Hardware MoC
MBBR Bio Media

Three Nos.

100 Litres
100 Litres

100 Litres

One No.
M.s with inner FRP
D.D.E

5. PACKAGE TREATMENT SYSTEM

(Package systems)
D.D.E
Package - M.S. With Epoxy coating

Primary Clarifier

01 Set
Conical Bottom, with Submerged Settling Media.
Mild Steel, Glassy Epoxy coating on Wetted Parts
Hexagonal, Chevron Shaped Profiles.
UPVC, 120 mm x 800mm (Average)
As Block, by Profile Locking & Pasting at 60°.

For Biological Decomposition

02 Sets, in series

Rectangular Vertical Columns, with PP Bio-media
Mild Steel, Glassy Epoxy coating

PP, with extended Surface (400 m2/ m3) Area.

37|Page

Signature Of Bidder With Seal




Rajasthan State Ganganagar Sugar Mills Ltd.

TUBESETTLER Secondary Clarifier
Quantity Offered : 01 Set
Type - Conical Bottom, with Submerged Settling Media.
Hardware MoC : Mild Steel, Glassy Epoxy coating on Wetted Parts
Settler Media : Hexagonal, Chevron Shaped Profiles.
Media MoC UPVC, 120 mm x B00mm (Average)
Placement As Block, by Profile Locking & Pasting at 60°.
6. Filter Feed Tank - One No
MOC : M.s with inner FRP and Outer epoxy coating
Capacity : 0.5 cum
7. Chlorine Contact Tank : One
MOC : HDPE/Drum
Size of the tank : 500 Litres
Dosing Pump : One/4.5 LPH
Chlorine dosage 4 0-5mg/l

38|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

8. Pressure Sand Filter : One No
MOC ¢ FRP
Size : 330 MMx 1.3 HOS
Flow : 0.65 M3/hr.at 12 m Head
Media i Sand, Graded Pebbles
9. Activated Carbon Filter: One No.
MOC i M.S Epoxy coating
Size b 330mm x 1.3 HOS
Flow - 0.65 M*/hr.at12 m Head
Media : Carbon.
E.PUMP DETAILS::
2 EFFULUENT TRANSFER PUMP

(Effluent Transfer from Collection Tank to Equalisation Tank )

No. of units : 2 Nos.

Type - Horizontal, Centrifugal, Self Priming, Non Clog
MOC : Castiron

Capacity . D.D.E

Accessories : Base Plates, Coupling

39|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

3. FILTER FEED PUMPS

No. of Units : 1Nos.
Type s Horizontal, Centrifugal, Non Clog.
MOC : Castlron
Accessories : Base Plates, Coupling
Make : Kirloskar

4 _BILOWER-TWO NQ,
No.of units b Two
Type : For Aertion
MOC ! M. S Framewth Motor
Make 1 Dustech or equivalent
Make :

MOTOR - Kirloskar / ABB / LHP / Equivalent

2. Dosing Pump
No.of units . Three Nos. (One Stand By)
Type - Metering Type
MOC : Castliron
Capacity - 0- 6 LPH with accessories.

40|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

C. INTER CONNECTING PIPES:-
All Inter Connecting Pipes shall be carried our UPVC of 6 kg of Pumping Line, &4 kg
pressure of Gravity Line. Valves shall be PP Ball Valve only. This is includes Pipes,

Flanges, Bend, Tee, Reducer with Fasteners.

D. ELECTRICAL:-

The Scope shall include Supply, Delivery, Erection, and Testing of Electrical Equipments;
outdoors type Panels, Power distribution with cables. ON / OFF Starters and Energy
Meter to the Panel. All outgoing feeder cable properly laid and Proper Earthing shall be

given.

41 |Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

TERMINATION POINTS, CLIENTS RESPONSIBILITIES, FILED SERVICES &

SYSTEM WARRANTY

i Inlet of Raw Water Pump

ii. Over flow/drain points of all units at their respective end connection.
iii. Inlet of all measuring /Chemical dilution tanks

iv. Continuous drain of reject water stream at Skid.

V. Product/ processed water at the outlet of ETP. Unit, at Skid.

2. Clients R il

i. Power supply - Stabilized 440 ¢ 10 VAC, 50 Hz to Panel with
cut-off controls.

il Service Water - flooded at inlet of raw water pump as per
requirements

iii. Consumables - chemicals

iv. Lab. Testing facility - For analysis of water

V. Working atmosphere - Space, illumination, ventilation etc.

42 |Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

ANNEXURE~ |

SCHEDULE OF EXCLUSIONS

1. All Civil Works including foundations, drains, water sumps, tanks, plant
building, etc.
Equipment foundations generzally to our guide outline drawings.

2. All structural work including equipment supports, piping supports, pipe racks,
platforms,
staircase/ladders, railings, drawings etc.

3. Phase and neutral, 415V + 6%, 50 Hz + 3% electrical power supply to our
MCC, and if
required by local regulations, separate 220V supply for lighting.

4. Lighting.
5. Storage Tanks for all purposes.
6. Lubricants, Chemicals, etc. as and when required.
7. Accommodation for our Engineers and Supervisors.
8. Storage shed for Storage of our Equipment.
9. Free Electricity, Water and crang/lifting facility for equipment during
construction/testing
stage.
10. Disposal of waste streams, from points of discharge.
11 Power factor correction.
Client will provide necessary qualified operating staff during start-up, testing
and Commissioning of plant, under the supervision of Progreen.
12 Any other item, work or service not specifically mentioned in our offer like
painting, etc.

43|Page Signature Of Bidder With Seal



Rajasthan State Ganganagar Sugar Mills Ltd.

Annexure

Sr. Description Purpose Details
No.
1 Flash Mixer Tank For  Coagulant | 1M3 (Civil Work)
Mixing
2 Floculatter Tank For Flocculation | 1M3 (Civil Work)
Mixer
3 Primary Clarifier Settling Tank 15 KL M.S. Tank (Bottom 10 mm, shell 8
mm, cover 4mm) s UY &H J HH
450mm Dia & QI H9—8fd B8Rl Tdh al
IR T HIR R T GAT A8S dlall
e R WS 2q |
4 MBBR Tank Aeration Tank 15 KL M.S. Tank (Bottom 10 mm, shell 8
mm, cover 4mm) g9 UY DH dq BH
450mm Dia @ &I H9—8fdl &Rl Tdh ar
IR T HIR R T GAT ASS arall
wie TR 9B oq |
5 Secondary Settling Tank 15 KL M.S. Tank (Bottom 10 mm, shell 8
Clarifier mm, cover 4mm)gd U DHH q HH
450mm Dia & &I H9—8fcl BRI T ar
IR T HIR TR T A ASS arell
wie TR 9B oq |
6 Sludge Circulation | For Circulate the | 2M3 /hr C.I. Pump, (12 Meter Head)
Pump sludge
7 Oil & Grease Tank | In Civil 1M2 (Civil Work)

44|Page

Signature Of Bidder With Seal



